



INDUSTRIAL TESTING LABORATORIES inc.

CHEMICAL ANALYSIS

MATERIALS TESTING

ENVIRONMENTAL
EVALUATION

Report No. 91-05-02048

May 30, 1991

Determination of lead content in fourteen (14) paint chip samples submitted.

National Environmental Testing & Control, Inc.
450 S. Durkin Drive
Springfield, IL 62704

Attn: Mr. James Diekroeger

TEST REPORT

<u>Sample Identification</u>	<u>Lead, % by wt.</u>
#1 1842 Alexander, N.W. Bedroom Window Casing 3" x 1½"	0.31
#2 1842 Alexander, N.E. Bedroom Window Casing 3½" x 1½"	0.14
#3 704 S. 18th, Bedroom Window Casing 2" x 1½"	0.18
#4 1834 Alexander, Living Room Window Casing (W. Window) 1½" x 1½"	0.31
#5 713 S. 19th, Living Room Window Casing (S. Window) 3" x 1½"	0.11
#6 713 S. 19th, N.W. Bedroom Window Casing (W. Window) 3" x 1"	0.16
#7 526 Bridgewood LN., Kitchen Window Casing 3"x 1"	0.05
#8 526 Bridgewood LN., Living Room Window Casing 3" x 1½"	0.16
#9 707 Bridge, Kitchen Window Casing 4' x 1¼"	0.06
#10 707 Bridge, Living Room Window Casing 3" x 1"	0.11
*#11 604 Bridge, Living Room Window Casing (E. Window) 3½" x 1"	0.10
*#12 604 Bridge, Living Room NE Bedroom window casing (E. Window) 3½" x 1"	0.18



Report No. 91-05-02048

Page 2

Sample Identification

Lead, % by wt.

#13 401 S. 5th, N.W. Bedroom Window Casing 2" x 1" 0.24

#14 401 S. 5th, Kitchen Window Casing 2½" x 1" 0.16

~~*#12 is marked: N.E. Bedroom Window Casing 3½" x 1",
5/17/91, (on sample)~~

Respectfully submitted,

Allan M. Siegel, P.E.
Director

LN - 205726-39
LB - 40434-35
MD/sas

Inv. #48466